JACK

R E AR % 100%

CSEmERIRELEN SHF

Super high speed overlock sewing machine Parts Manual

1.

—. H758R/Machine Bed Frame

#8 (Number)
FS NO. QRS & PartName BHiiR Description =% L a%
Part NO. three- | four- five-
thread thread thread
1 P03017 BRI S5% 10 Pin 1 1 1
2 |20703006 FEHERE Sleeve 1 1 1
3 [20703009 EMEE Sleeve 5 5 7
4 |20628023 R rnres] Plug 1 1 0
5 121101017 TTIRE Bracket Assembly 1 1 1
6  [207513003 A REESLRET M6 X 25 Screw 2 2 2
7 P03018 SEMERIEH 4 x40 Pin 1 1 1
8  [20703004 AR Sleeve 1 1 1
9 (206530001 b2:4 Bed pin 4 4 4
10 20126001 T8 Pin 1 1 1
11 |20703008 ERE Sleeve 1 1 1
12 |20703007 EHER Sleeve 1 1 1
13 |20703003 EHAHE Sleeve 1 1 1
14 (20703002 e Sleeve 1 1 1
15 |20703001 HEE Sleeve 1 1 1
16 |P03010 SR 5% 16 Pin 1 1 1
17 13837003 RERR Machine Model Plate 1 1 1
18 (305007 5 (BEE Machine Bed Complete 1 1 1
19 [20713027 IS Pipe 2 2 2
20 (20726018 TEEENH Pin 1 1 1
21 |21103025 (RUEE Sleeve 1 1 1




—. NFSNZERH (1)/Cover(1)
#& (Number)
K2 No. LTS ¥ PartName B4R Description =% mg% A%
Part NO. three- four- five-
thread | thread | thread

1 504019 FIEASRET M4 X 12 Screw 6 6 6
2 |302781 Mz (55%) Side Cover 1 1 1
3 13837002 TR Machine model plate 1 1 1
4 |S04060 +EEASIRETMAX 10 Screw 4 4 4
5 30112108 REFXEH copper sheet 1 1 1
6 30130017 77223 Magnetic Iron 1 1 1
7 2111103200 B Trimmer switch sensor 1 1 1
8 21022007 bisiES) Qil seal 1 1 1
9 21012018 SR Qil seal washer 1 1 1
10 |21122001 s Gasket 1 1 1
11 21122004 M Gasket 1 1 1
12 |20711055 RS Qil sight window 1 1 1
13 21022003 SHERY Washer 1 1 1
14 [S04060 +FERIEETM4x 10 Screw 2 2 2
15 302706 = (B Top Cover 1 1 1
16 [21130031 R — A EHIRR Controller 1 1 1
17 20612004 EIELeS- Flat Spring 1 1 1
18 [207S11011 FHREEIESLIRET M4 x 5 Screw 2 2 2
19 20712003 BHER Latch 1 1 1
20 207511008 FHEEESIRET M4 X 12 Screw 5 5 5
21 20712002 PHER Latch 1 1 1
22 |413s11011 FHEREIESIRETM3 x5 Screw 1 1 1
23 20626001 B Pin 1 1 1
24 |20712005 BIEHR Side Cover 1 1 1
25 207514003 RNARRETIRET M3 x4 Screw 1 1 1
26 207514002 R7ABIEETM3x 12 Screw 1 1 1
27 XXXXXXXX EREE Threading diagram 1 1 1
28 XXXXXXXX RELE] Threading diagram 0 0 1
29  |207514001 R AR R ERET M4x4 Screw 2 2 2
30 302780 ARz (B3) Front Cover(right) 1 1 1
31 20701006 Bk Hinge 1 1 1
32 [20627001 e Spring 1 1 1
33 207511011 FHERELIRET M4 x5 Screw 2 2 2
34 21112011 Vo=l Front Cover(left) 0 0 1
35 21112009 V=l Front Cover(left) 1 1 0
36  [207s20002 FHEEESAHAMRET M4Ax5.5  [Screw 1 1 1
37 20128015 B Washer 1 1 1
38 (21111027 BRI FRIRF Lever 1 1 1
39 [207513009 PO AR BN SLEBET M5 x 12 Screw 1 1 1
40 |211S30001 BRE Bed pin 1 1 1




=, NFENBEM (2)/Cover(2)
#E8 (Number)
FS NO. LS Z¥ PartName B(HiiR Description = hE f%
Part NO. three- | four- five-
thread | thread | thread

1 207512001 FHE7 FASIRET M4 x 8 Screw 4 4 4
2 21101027 Pl nt- Bed Cover Plate Assy 1 1 1

3 L02003 T FSZE MAx 7 Screw 1 1 1

4 S04060 +HEREFSLIZETM4Ax 10 Screw 4 4 4
5 2111202100 [EEREBE Cover Plate 1 1 1

6 12111201800 HERLRM Cloth Plate 1 1 1

7 |207514007 |7 B EREBET MAx6  [Screw 1 1 1
8 20603016 EAME Bushing 1 1 1

9 20628022 P Washer 1 1 1
10 [206520004 FHEEMELHAEEETM4x3.7  |Screw 1 1 1
11 20612019 HEE-RERETER Bracket 1 1 1
12 206520006 WEEHERTEMAMNRET MAx5.5 |Screw 1 1 1
13 |20627003 [eams Spring 1 1 1
14 20627002 |ﬁ§‘é.‘§§ Lever 1 1 1
15 20622003 |:}EEE@ Cushion Rubber 1 1 1
16 21111060 BEET (FEe) Side Cover(Wide) 1 1 1
17 207511013 FHEREESIRETMAx17.5 Screw 1 1 1
18 20622003 =R Cushion Rubber 1 1 1
19 [207511007 BRI MAXT7.5 Screw 1 1 1
20 ‘W01006 o Washer 3 3 3
21 207511014 FHEREFELIRET M3.5%x4 Screw 1 1 1
22 20612016 TTIEERIEFHR Latch 1 1 1
23 207517003 FHREITSLIRET M4 < 4.5 Screw 2 2 2
24 20712008 B=1d Plate 1 1 1
25 |21111051 TIPS Eye Guide 1 1 1
26 NO1001 INARZEM4 Nut 1 1 1
27 S04019 +IERSLIRET M4 x 12 Screw 1 1 1
28 ‘WO01011 HE3 Washer 2 2 2
29 207511015 FHEEIESIRETM3 <6 Screw 2 2 2
30 20523005 S Oil wick 0.015 0.015 0.015
31 403511051 SAEEELIZETMAx6 Screw 3 3 3




M, F4ERE/Crankshaft Drive Mechanism

#&E (Number)
FS NO. AFHS &% PartName FHiiR Description = R a4
Part NO. three- four- five-
thread thread thread

1 207511007 I EESEET M4 X 7.5 Screw 3 3 0
2 20712013 AR Cover 1 1 0
3 20722027 ORIB40x2 0O Ring 1 1 1
4 [207511018 HABMRETIZSTM5x10  [Screw 1 1 1
5 [207514012 P PR EEIRET M5 x5 Screw 1 1 1
6 001037 OFYE30x1.2 O Ring 2 2 2
7 B04004 hE6202LB Ball Bearing 1 1 1
8 20725001 fru Ratchet 1 1 1
9 207511047 T HIRET Screw 1 1 0
10 20726002 ] Pin 1 1 1
11 20709035 SR Blance Weight 2 2 2
12 207511017 FHEEESIZETM3 8 Screw 4 4 4
13 |20729001 £ Ring 1 1 1
14 21102025 s Crankshaft 1 1 1
15 21102026 i (PULIERLE ) (5 5) Crankshaft 0 1 0
16 21102027 Eih(RLER) (BE) Crankshaft 0 0 1
17 B04005 #HF6203LLU Ball Bearing 2 2 2
18 121108006 e Spacer 1 1 1
19 |121120007 SRAT Worm 1 1 1
20 [21203003 EHPHE Oil Seal 1 1 1
21 W03003 HFE32 Washer 1 1 1
22 |21222003 ORIEHIE O Ring 1 1 1
23 |20722027 ORIB40x2 0O Ring 1 1 1
24 |20708015 S Rigth Cover 1 1 1
25 [S04060 +FERSZETM4x 10 O Ring 3 3 4
26 |21228002 e Washer 1 1 1
27 21111077 ERRIAREBAL Direct drive moter 1 1 1
28 |W02004 B Washer 1 1 1
29 (207513003 R7<FEESIZET M6 % 25 Screw 1 1 1
30  [21203004 LR Sleeve 1 1 1
31 930000154 E35) Handwheel 1 1 1
32 [207517005 FRAETISIRET M4 x 8 Screw 0 0 2
33 (20712046 BRES Cover 0 0 1
34 |20602002 i Pin 0 0 1
35 W03002 M5 Washer 4 4 4
36 [114513001 EIREEHURET M5 x 20 Screw 4 4 4
37 121108007 HE Spacer 1 1 1
38 [121102013 EE ) Crankshaft 0 0 1




F. KL/ Thread Tension Mechanism

#& (Number)
FS NO. LTS Z¥ PartName BHiiR Description =4 Mm% EE]
Part NO. three- | four- five-
thread | thread | thread
1 2131300500 SEEGBRAM () Tension Spring Assembly 1 1 1
2 121113014 SREAT Screw Stud 3 4 4
3 20123018 Bs iy Felt 6 8 8
4 21311161 k&R Tension Disc 6 8 8
5 20111015 AELLGNE Cup 3 4 4
6  |20227001 R () Spring 1 2 2
7 20111014 RAELHE Rachet 3 4 4
8 21311034 RLEIRE Knob 3 4 4
9 2131300600 SRLERAN (ER) Tension Spring Assembly 1 1 1
10 [20227002 KL () Spring 1 1 1
11 2131300700 SELRRAN () Tension Spring Assembly 1 1 1
12 20227003 RELE () Spring 1 1 1
13 21113003 SR Tension Guide 2 3 3
14 2131300800 RSB (Em) Tension Spring Assembly 0 1 1
15 206511005 FHEREESLIRETSM11/64 x40  |Screw 1 0 0
16 20712032 jOE570 Thread Guide 1 1 1
17 207511007 +AER LIRS T MAX 7.5 Screw 2 2 2
18 21213011 EITEAR Thread Guide 1 1 1
6.

75, 13%#N#3(1)/Thread Guide and Thread Takeup(1)

#& (Number)
K2 No. LTS &F  PartName BHEIR Description =% Mgk A%
Part NO. three- four- five-
thread | thread | thread
1 21101012 e Bracket 0 0 1
2 [207511019 FHEERESIBETM4 7.5 Screw 2
3 [207514001 P AR AR M4x4 Screw 0 0 2
4 20701030 paed Bracket 0 0 1
5  [207511011 FHEERESIEET M4 x5 Screw 0 0 3




6 2111301000 joEs7 Thread Guide 0 0 1
7 21213007 fops Thread Guide 0 0 1
8 21213010 JOE57 Thread Guide 0 0 1
9 20713021 JoEs3 Thread Guide 0 0 1
10 21213004 ISR Thread Guide 0 0 1
11 |20713006 FE5R Bracket 0 0 1
12 20713007 EEAHR Thread Retainer 0 0 1
13 20727002 FE Spring 0 0 1
14 207520003 FHEEESAHAHRET M2 x3 Screw 0 0 1
15 207511015 FREEESLIZETM3 <6 Screw 0 0 2
16 21213008 PR Thread Takeup 0 0 1
17 21213012 HRERAT Thread Takeup 0 0 1

+. 3443 (2)/Thread Guide and Thread Takeup(2)

#& (Number)

K2 No. LTS &H  PartName B4R Description =% g% A%
Part NO. three- four- five-
thread | thread | thread

1 21212015 paeed Bracket 1 1 0
2 207511019 FHEEESIZETM4x 7.5 Screw 2 2 0
3 |207514001 R AR EERET M4x4 Screw 1 1 0
4 20713002 JOE57 Thread Guide 1 0 0
5 20713003 pus3 Thread Guide 0 1 0
6  [21213003 ISR Thread Guide 1 0 0
7 21213002 juE57 Thread Guide 0 1 0
8 20713006 e Bracket 1 1 0
9 20713007 JEe57 Thread Retainer 1 1 0
10 20727002 EE= Spring 1 1 0
11 207520003 FrEREESLMAARET M2 x 3 Screw 1 1 0
12 |207S11015 FHEEESIRET M3 %6 Screw 2 2 0
13 21213009 AT Thread Takeup 1 0 0
14 21213013 AT Thread Takeup 0 1 0




J\. 34143 (3)/Thread Guide and Thread Takeup(3)

#E (Number)
FS NO. AFHS 2% PartName FHiiR Description = RE h%
Part NO. three- four- five-

thread | thread | thread
1 20713054 pUESS Thread Guide 1 1 1
2 20713053 jur3 Thread Guide 0 0 1
3 20713012 pUESS Thread Guide 1 1 0
4 20113015 JUE3 Thread Guide 3 3 3
5 20712016 TR Bracket 1 1 1
6 W01011 $E3 Washer 3 3 3
7 201511006 FREEIESLIRETSM1/8" x44x3.4 | Screw 3 3 3
8 207511007 +FEERSLIET M4 X 7.5 Screw 1 1 1
9 207511020 FHEEESLIRET M3 x4 Screw 1 1 1
10 20713011 JUE3 Thread Guide 1 1 1
11 [20713010 ke Thread Takeup 1 1 1
12 |207511021 FHEERSIBETM3.5%6 Screw 1 1 1
13 20713015 HhZR Thread Takeup 1 1 0
14 |20713055 Rz Thread Takeup 0 0 1




Fu. §H#FERE(1)/Needle Drive Mechanism(1)

#& (Number)

FS NO. LTS Z¥ PartName FBHii® Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread

1 21105011 TR Connection 1 1 1

2 $22007 11/64*A04FETIRL Screw 2 2 2

3 207514007 M7 A Mih S REIRET M4 x 6 Screw 1 1 1
4 H05008 148 Ring 1 1 1

5 20628014 LTI Washer 1 1 1

6  |207514001 R AR EERET M4x4 Screw 2 2 2

7 21308004 _HihE Collar 1 1 1

8 20626003 RS Pin 1 1 1

9 S05018 PN FEHESLERET M6 % 0.75 % 12| Screw 1 1 1
10 20704001 Nai Crank 1 1 1
11 20702002 i Shaft 1 1 1
12 [21111040 B Plug 1 1 !
13 207512002 ShIAIEETM6 %12 Screw 1 1 1
14 20704002 Eagas:i] Lever 1 1 1
15 2110200900 Eayasiclld Needle Bar Assembly 1 1 1
16 21102010 T Needle Bar 1 1 1
17 20726003 A Shaft 1 1 1
18 20523005 b5 Oil wick 0.033 0.033 0.033
19 21203001 HTFE Bushing 1 1 1
20 207514008 125TM4 x5 Screw 1 1 1
21 001026 ORUE11.5%1.5 O Ring 1 1 1
22 |20723003 EH Oil Felt 1 1 1
23 207511023 FHEHESLEIRET M3 x 6 Screw 1 1 1
24 20708031 I=lE] Ring 1 1 1

10,

+. §HFER (2)/Needle Drive Mechanism(2)

#8 (Number)

K2 No. LTS &F  PartName FH#EIR Description =% Mgk A%
Part NO. three- four- five-

thread | thread | thread

1 20734003 sl (RLEE) Needle Holder Assembly 0 0 1

2 20734004 3L (70) Needle Holder Assembly 0 0 1

3 20719056 sk (B8 Needle Holder Assembly 0 0 1

4 207514014 P BTiREEIRE] M3x3 Screw 1 2 2

5 20713017 JUE5sS Thread Guide 0 0 1

6 20713056 JOE57 Thread Guide 0 0 1

7 207511024 FrEREELIRETM2 % 3 Screw 1 1 1

8 XXXXXXXX Mt Needle 0 0 2

9 20713038 S2e(—%) Thread Guide 1 0 0

10 20734001 L (=) Needle Holder Assembly 1 0 0

11 XXXXXXXX et Needle 1 0 0

12 20713018 JOE57 Thread Guide 0 1 0

13 [20734002 L (PUL) Needle Holder 0 1 0

14 XXXXXXXX et Needle 0 2 0




+— 55844 (3)/ Needle Drive Mechanism(3)

#8 (Number)
FS NO. ARES &/¥ PartName F{HER Description ] R a%
Part NO. three- | four- five-
thread | thread | thread
1 207517006 125TM4x4.5 Screw 2 2 2
2 XXXXXXXX SR Needle Plate 1 1 1
3 207511007 +FEEELIZET M4 X 7.5 Screw 3 3 3
4 |21109003 EHRER () Bracket 1 1 1
5 121109003 EHRER () Bracket 1 1 1
6 20622003 Poneee Cushion Rubber 2 2 2
7 20701033 paed Bracket 0 0 1
8 207511003 12ETM4x10 Screw 0 0 2
9 XXXXXXXX HEHPE (E) Needle Guard 0 0 1
10 |S01027 FHEEESURET M3 <6 Screw 0 0 4
1 XXXXXXXX BETEHPE Needle Guard 0 0 1
12 |20128019 WO7EE Spring 1 1 1
13 |XXOKXXX HEHPE (D) Needle Guard 1 1 1
14 [207512005 FFEIN S FIRET M3 x5 Screw 1 1 1
15 207511002 FHERKELIZETM3%2.3 Screw 1 1 1
16 |wo03004 M3ERARR Spring 1 1 1
17 XXXXXXXX baan(=)) Needle Guard 1 1 1
18 207511011 FHERELIRET M4 x5 Screw 2 2 2




+=. 48R4 /Upper Looper Drive Mechanism

#& (Number)

FS NO. ARES &|¥ PartName B{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread

1 207511004 SNAMBETM5%9.5 Screw 1 1 1
2 W02001 SHEEHES Spring Washer 1 1 1
3 |20628006 i Washer 1 1 1
4 |20702004 TS Shaft 1 1 1
5  |20708007 WEA Spacer 1 0 1
6 20708006 HE Spacer 0 1 0
7 20703060 WE (B8 Spacer 0 1 1
8 400036 S ERAIR Crank 1 0 0
9 400037 IS ERANE Crank 0 1 1
10 S05018 R AEERESIBET M6 % 0.75 x 12| Screw 1 1 1
11 |S02007 FHETSIRETM3 %54 Screw 2 2 2
12 20712066 ER A Washer 1 1 1
13 400043 TEHE (58) Connection 1 1 1
14 |S22007 11/64*A04FHERTIREL Screw 2 2 2
15 |S22007 11/64*404FHEATIRLL Screw 2 2 2
16 |20622019 SHEY Oil Seal 1 1 1
17 |207512002 SRIBETM6x12 Screw 1 1 1
18 |20705003 HEF Lever 1 1 1
19 207514010 7 Ao SRR M3 x4 Screw 1 1 1

20 [21323007 bii53 Oil Weak 0.04 0.04 0.04
21 |20726004 HRARE Pin Assy. 1 1 1
22 207511025 FHEEESLIRETM3.5x6 Screw 1 1 1
23 |2070403400 LEEBTAEN Upper Looper Holder Assy 1 1 1
2070403500 R A4 DLCER) Upper Looper Holder Assy 0 1 1
2070402100 BT DLC(MO04) Upper Looper Holder Assy 0 0 1
24 |20712017 FEHR Bracket 1 1 1
26 20709004 FEEHER Upper Looper Slider 1 1 1
27 [21323005 FEHhETEIRES Felt 1 1 1
28 [xxxxxxxx 5 Upper Looper 1 1 1
29 |207517004 FRAETISRET M2.5x 4.5 Screw 1 1 1
30 |207S11027 FHREEIESLIRETM2.5 %8 Screw 1 1 1
31 400040 =R Cover 1 1 1
32 |207511026 125TM6x 16 Screw 2 2 2
33 20701051 _FEEHEIREE Upper Looper Bracket 1 1 1
34 |20701088 _FEEHEIREE Upper Looper Bracket 0 1 1
35 121223001 pupsE-S Filter plug 1 1 1
36  |20723005 IR Felt 1 1 1
37 |207511020 FRERESIZETM3 x4 Screw 1 1 1
38 21012018 SHETE Qil seal washer 1 1 1
39 [21022007 S Oil seal 1 1 1
40  [20722019 BTFLE Spout plug 1 1 1




+=., FE4HER%/Lower Looper Drive Mechanism

#8 (Number)
FS NO. LTS Z¥ PartName FBHiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 207511004 Sh7SFRIBETM5x9.5 Screw 1 1 1
2 W02001 SHEEHES Spring Washer 1 1 1
3 20628006 ez Washer 1 1 1
4 20702004 TS Shaft 1 1 1
5  |400329 TEEERER Crank 1 1 0
6  [S05018 P ABEESLIBET M6 % 0.75 % 12| Screw 1 1 1
7 S02007 FHETISKIRET M3 x5.4 Screw 2 2 2
8 20712066 TR Washer 1 1 1
9 400043 THHEFF (18) Connection 1 1 1
10 $22007 11/64*404FETIRL Screw 4 4 4
1" 20128021 W28k Washer 1 1 1
12 20622019 HES Oil Seal 1 1 1
13 201512007 FNASLASHIIRET SM15/64 “x28%9 [Screw 1 1 1
14 20704007 TEsEtEE Lower Looper Holder 1 1 1
15 207515001 FHEERESIBET M4 <7 Screw 1 1 1
16 XXXXXXXX T Lower Looper 1 1 1
17 207511028 FHREEIESLIRET M3.5%6.5 Screw 1 1 1
18 400388 TEEIREE Crank 0 0 1
19 [207514012 W7 AR EERET M5 %5 Screw 0 0 1
14,

+M. —E#RZ5H48 (1)/Chainstitch Looper Drive Mechanism(1)

#8 (Number)
FS NO. AFMHS Z¥ PartName B(HiiR Description =% R h%
Part NO. three- | four- five-
thread | thread | thread

1 207513009 7 FEESKIRET M5 x 12 Screw 0 0 1
2 W02001 SHEEES Spring Washer 0 0 1
3 20628010 XA Washer 0 0 1
4 20710008 R Pin 0 0 1
5 001027 ORE4x1.3 O Ring 0 0 1
6 401031 TBEREE Slider 0 0 1
7 401030 BHR Crank 0 0 1
8 20705020 EFF Connection 0 0 1
9 20703016 EFE Bushing 0 0 1
10 30228008 e Washer 0 0 2
11 207512003 FNFSIBETM5 x0.5% 13 Screw 0 0 2
12 |207S11028 FHEEESLIRETM3.5x6.5 Screw 0 0 1
13 20626017 Eats:] Shaft 0 0 1
14 20701034 S8R Holder 0 0 1
15 S05018 R AERESLIBET M6 % 0.75 % 12| Screw 0 0 2




16 20704015 R Crank 0 0 1
17 20705009 &R Link 0 0 1
18 20703013 ETFE Bushing 0 0 1
19 20702018 i Shaft 0 0 1
20 2072201700 pED) Oil Seal 0 0 1
21 [20701035 THE Looper Holder 0 0 1
22 207515001 FrERELIRET M4 x 7 Screw 0 0 1
23 20728002 HE Spacer 0 0 1
24 207520004 AR M5 x 9 Screw 0 0 1
25 XXXXXXXX Tkt Double Chainstith Looper 0 0 1
26 20128021 g Spacer 0 0 1
15,

+H, Z—EFZEH438 (2)/Chainstitch Looper Drive Mechanism(2)

#8 (Number)

S No. 2FFS & PartName B{HEIR Description =& A E2td
Part NO. three- | four- five-
thread | thread | thread
1 20713040 HEE Thread Guide 0 0 1
2 20729004 SEKR Holder 0 0 1
3 20629003 JUEsT=3 Holder 0 0 2
4 207511007 +FEREFSLIZET MAX 7.5 Screw 0 0 1
5 20713063 SE Thread Guide 0 0 1
6 2061205700 FI SR Looper Thread Takeup Assy 0 0 1
7 206516004 BEFR Knob 0 0 1
8 30127016 S Spring 0 0 1
9 20612055 k&R Tension Disc 0 0 2
10 206530015 125TM3 Screw 0 0 1
11 20612057 FIE T E05E Looper Thread Takeup Assy 0 0 1
12 20613017 JUES Thread Guide 0 0 1
13 |207S11020 FHEEESIRET M3 x4 Screw 0 0 2
14 20629004 puis3 Thread Guide 0 0 1
15 1207511011 FHEREIESIRET M4 x5 Screw 0 0 1
16 20612056 SDEHR Thread Guide 0 0 1
17 1301520001 125TM4 Screw 0 0 1
18 20128015 R B Washer 0 0 1
19 20612058 FT5MES Looper Thread Takeup 0 0 1
20 207514014 HAAFREERET M3x3 Screw 0 0 2
21 20713026 JOE57 Tread Guide 0 0 1
22 |20629005 += Spring 0 0 1




+75. ExFHH#E/Feed Mechanism

#E (Number)

K2 No. LTS &H  PartName FHEIR Description =% mg% A%
Part NO. three- four- five-
thread | thread | thread

1 2130500400 ERLEE Connection 1 1 1
2 20710003 EFR R Regulator 1 1 1
3 |207514012 P AR EEIEET M5 x5 Screw 2 2 2
4 20710002 MRS Feed Eccent 1 1 1
5 |207514003 P FRIHEEIRET M3 x4 Screw 2 2 2
6 20710001 U=l Eccent 1 1 1
7 20712175 SHEENR Flat Spring 1 1 1
8 20626003 ] Pin 1 1 1
9 20629006 & Ring 1 1 1
10 20705004 JERHERT Connection 1 1 1
11 207514007 7 A MiHEEIRET M4x6 Screw 1 1 1
12 B08001 RETIR26%22%10 Needle Bearing 1 1 1
13 20710004 FrEHRONEES Eccent Assembly 1 1 1
14 20727003 (R EoTEEE Spring 1 1 1
15 |207520005 FHEEESLHAARET M2 X3 Screw 1 1 1
16 |20709006 BRI Ratchet 1 1 1
17 20722005 SHEEY Gaket 1 1 1
18 1001027 ORE4x1.3 ORing 1 1 1
19 20728001 Eoy Washer 1 1 1
20 [20727004 TRt Spring 1 1 1
21 |H05002 FFOSE3 Ring 1 1 1
22 20702005 Baragisti:] Push Button 1 1 1
23 |207520006 FREEIESLIRET M5 x5 Screw 1 1 1
24 20705005 EMERT Link 1 1 1
25 S05018 R AERESLIBET M6 % 0.75 % 12| Screw 1 1 1
26 20704008 ZENHR Lever 1 1 1
27 20622010 E5RFiHORE O Ring 1 1 1
28 20702006 Zi Shaft 1 1 1
29 20712019 EFT Lever 1 1 1
30 [20627006 ErRFEE Spring 1 1 1
31 207520007 FHEEMELHAMEETM5%8.5  |Screw 1 1 1
32 (207511008 FRHEEESIRET M4 x 12 Screw 2 2 2
33 20712020 NERST Regulator Plate 1 1 1
34 |20711007 P Spacer 2 2 2
35 207516002 ETRAMRE Stopper 2 2 2
36 (30228009 BE Washer 2 2 2
37 207511011 FrEREESLIRET M4 x5 Screw 2 2 2
38 20728003 [isize o Spring Washer 2 2 2
39 2071600100 AR Nut 2 2 2
40 207530001 FHEEESIRETM5 x 3 Screw 2 2 2
41 10131093 [ Seal 1 1 1
42 |HO05018 FFO4E3.5 Ring 1 1 1
43 |20727005 TR Spring 1 1 1




44 [20728005 B Washer 1 1 1
45 20709007 1R Pin 1 1 1
46 20702007 T Adjusting Bar 1 1 1
47 |207511007 ARSI MAXT7.5 Screw 2 2 2
48 21112024 Enb=vig Regulator Plate 1 1 1
49 [1211NS11001 FHEERESIBETM3 <7 Screw 1 1 1
50 121112015 T Adjusting Bar 1 1 1
51 WO01140 SEREER A Spacer 1 1 1
52 20622010 ORYFE Gsket 1 1 1
53 H05009 FFOE7 Ring 1 1 1
54 |20628011 TR Ring L 1 !
17,
++. X7#1#3/Feed Mechanism
#8 (Number)
FS NO. LTS Z¥ PartName FBHiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 [20628023 ki Plug 1 1 1
2 H05009 FFO$E 7 Ring 1 1 1
3 20702008 X Shaft 1 1 1
4 20628011 ERHHERE Washer 2 2 2
5 2130400900 R EREM Crank 1 1 1
6 21304010 R Crank 1 1 1
7 505018 PN FEEESLIRET M6 % 0.75 % 12| Screw 2 2 2
8 207511023 FFEHELIEIRET M3 < 6 Screw 2 2 2
9 21309008 i) Crank 1 1 1
10 21309009 RS Crank Pin 1 1 1
11 20709010 Bk Block 1 1 1
12 20710005 (RO Pin 1 1 1
13 20704011 ERHHR Crank 1 1 1
14 12928008 Washer 1 1 1
15 N01004 INFIREMS Nut 1 1 1
17 121102014 R4 Pin 1 1 1
18 20708022 F=li) Collar 1 1 1
19 20708008 b=l Collar 2 2 2
22 |207514001 P EBFREEIRT M4x4 Screw 4 4 4
23 2070600100 FLREH Feed Bar Assy. 1 1 1
24 20706002 ENAFER Differentrial Feed Bar 1 1 1
25 20709011 Bt Block 1 1 1
26 20706001 FIXEFER Main Feed Bar 1 1 1
27 20709012 B Block 1 1 1
28 20705008 ERF Link 1 1 1
29 20703016 ETFE Bushing 1 1 1
30 30228008 P Washer 1 1 1
31 207512003 INASLIBETM5%0.5% 13 Screw 1 1 1
32 XXXXXXXX FaAM Main Feed Dog Complete 1 1 1
33 XXXXXXXX HANS Auxiliary 1 1 1




34 XXXXXXXX ESESvs] Main Feed Dog 1 1 1
35  [S01027 FHEEESIZETM3 <6 Screw 1 1 1
36 [S01029 FHEEESLIRETM3.5%7.5 Screw 2 2 2
37 XXXXXXXX EA Differentrial Feed Dog 1 1 1
38 (20701049 TFERIS R Feed Bar Qil Seal 1 1 1
39 |20701048 LRI (—IF) Feed Bar 1 1 1
40 (207513006 A7 AERESEET M4 <9 Screw 4 4 4
41 (20701013 PR Feed Bar Oil Seal 1 1 1
42 |207513007 7 FEESKIRET M4 x 5 Screw 2 2 2
43 [20712062 ShESE Clamp 1 1 1
44 |207511011 FHEEEESLIBET M4 5 Screw 1 1 1
45 20721009 FRIHE Tube 1 1 1
46 20722007 o Oil Seal 3 3 3
47 |207S17005 FHETISKIRET M4 <8 Screw 1 1 1
18.

+/\. B3%5#143/Knife Drive Mechanism

#E (Number)

FS NO. AFHS 2% PartName FHiiR Description = RE h%
Part NO. three- four- five-
thread | thread | thread
1 20726005 SEHE Pin 1 1 1
2 20702009 70284 Upper Knife Lever 1 1 1
3 2072201700 JHES QOil Seal 1 1 1
4 20708019 =y Collar 2 2 2
5 510003 PR R REIRET M6 X 0.75% 5 [Screw 2 2 2
6 $22007 11/64*A04RETIRL Screw 2 2 2
7 400041 LTI (5R) Connection 1 1 1
8 207514007 R ABMIHEEIRE] M4 x6 Screw 1 1 1
9 20704012 _ETIRR Crank 1 1 0
10 20704030 TR Crank 0 0 1
11 S05018 7 ABERESLIRET M6 % 0.75 % 12| Screw 1 1 1
12 20626003 R Pin 1 1 1
13 [211512002 FHE/FBETM3.5x7.5 Screw 1 1 1
14 20128020 W11 Washer 1 1 1
15 XXXXXXXX 7 Upper Knife 1 1 1
16 20701014 _ETIRE Upper Knife Clamp 1 1 0
17 |20701036 ETIEE Upper Knife Clamp 0 0 1
18 S04019 ARSI M4 X 12 Screw 1 1 1
19 20701050 TIRRER (B4 Angled Upper Knife Clamp 0 0 1
20 XXXXXXXX 7] Angled Upper 0 0 1
21 WO01011 3 Washer 0 0 1
22 [207511020 FHEERSUIZETM3 x4 Screw 0 0 1
23 |20712053 ETIMAY (BRL Angled Upper Knife Gib 0 0 1
24 20712051 $ER Waste Guard 0 0 1
25 $11025 FHEEESLIRET M4 x 20 Screw 0 0 1
26 207512004 FHE7<FIRET M5 <8 Screw 1 1 1
27 20709013 JEHR Lower Knife Clamp 1 1 1
28 XXXXXXXX T Lower Knife 1 1 1
29 20701015 TR Lower Knife Holder 1 1 0
30 20727006 JHEE Spring 1 1 1




31 20701037 T8 Lower Knife Holder 0 0 1
32 20701052 TR (B#h Lower Knife Clamp 0 0 1
33 207511019 FHEEESIZETM4x 7.5 Screw 2 2 2
34 20712021 PR Lower Knife Holder Guard 1 1 1
35 113511004 NS EERIZETMAx8 Screw 1 1 1
19,
+h. HEERIE/Presser Foot Mechanism
#8 (Number)
FS NO. AFHS Z¥ PartName B(HiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 207520008 R ERPIRETM10 Screw 1 1 1
2 [121112004 YA ERIFLF Lever 1 1 1
3 20727007 HHE Spring 1 1 1
4 21302025 %) Link 1 1 1
5 S05665 SHIARET Screw 1 1 1
6 20703010 T Damping set 1 1 1
7 2110301700 EFTEEMH Bushing 1 1 1
8 |21127006 BT (5H) Spring 0 0 1
9 S05017 A7 RERELZETM6x0.75x13.5 |Screw 1 1 1
10  [21208004 EERSME Collar 1 1 1
11 21312030 FAERINTAT Lever 1 1 1
12 |21127009 AR (H7L) Spring 1 ! 1
13 [S10009 W7 A% EEIRET M6x8  [Screw 1 1 1
14 21103024 JERIHER Bushing 1 1 1
15 20702010 o5k Shaft 1 1 1
16 |S10011 7 MiH EEIRET M4x 0.5 x4 [Screw 1 1 1
17 20626016 VBT Pin 1 1 1
18 21201001 JEREE Presser Arm 1 1 1
19 (21112014 VIbat=t1 Thread Cutter 1 1 1
20 |207511020 FHEEFESLIZETM3 x4 Screw 1 1 1
21 21102011 IR Adjusting Screw 1 1 1
22 211516002 EFPETIRE Nut 1 1 1
23 001039 OBIE|D12.5xD1.8 O Ring 1 1 1
24 207514001 PR R EIRET M4x4  |Screw 1 1 1
25 211516001 YBE Thread Sleeve 1 1 1
26 001008 ORURIRELIE 9% 1.8 O Ring 2 2 2
27 121111009 hHE Qil Proof Sleeve 1 1 1
28 (21127004 JEFTEE Spring 1 1 1
29 (21103018 EFER Strut Sleeve 1 1 1
30 21212021 BR{IAR Spacer 1 1 1
31 121112010 EHRF Lever 1 1 1
32 (121127012 EFRFHE Spring 1 1 1
33 1211NS20001 SHIARET Screw 1 1 1




34 |207S11051 FHEEIELIZETSM1/8"X44X5.5  [Screw 0 1 0
35 20427010 WER Spring 1 1 0
36 |20616004 FERTC Paw Pressur 0 1 0
37 |206510004 FHEEIELIZETSM3/32x56%x3.4  [Screw 1 1 0
38 |120716001 SEENERD Auxiliary Presser Foot 1 1 0
39 (20716028 JERIERIR Baseboard 1 1 0
40 |20716023 ERZE Rack 1 1 0
41 |207511030 FREEELIBETM3.5%7.5  |Screw 1 1 0
42 207511034 FHEEELIBETSM3/32x56%2.3  |Screw 1 1 0
43 20716029 [ERIHEIR Auxiliary Plank 1 1 0
44 |XxXXXX RS Presser Foot Assy 1 1 0
45 20712026 ERPE Finger Guard 1 1 0
46 (20712048 R Stopper 1 1 0
47 |207511009 FHEEFESLIZETM3x4.5 Screw 1 0 1
48 207511020 FHERESLIBET M3 x4 Screw 1 0 1
49  |12113000300  [YaFERIEEREEE electromagnet assembly 1 1 1
50 |207511026 125TM6 %16 Screw 2 2 2
51 |21109025 iR block 1 1 1
52 |207S11007 T EREELIRET M4 xT7.5  |Screw 1 1 1
53 |S01011 FHEEESLIZETMS5 % 10 Screw 2 2 2
54 |207513009 RNABERELIRETMS5x 12 [Screw 1 1 1
55 [121110013 FEERIEER Bracket 1 1 1
56 |12110800400 |SfuBAH Collar 1 1 1
57 121128010 Bl Washer 2 2 2
20,
—+. {#j@#148(1)/Lubrication Mechanism(1)
#8 (Number)
FS NO. ARES &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 [2072000200 SHEREBME Pump 1 1 1
2 20725002 BRED Worm Wheel 1 1 1
3 207511042 RN AEREREERE] M5%5 Screw 2 2 2
4 207511007 +FERELIZET M4 X 7.5 Screw 2 2 2
5 21112028 BEHE Oil guard 1 1 1
6 207511007 +FERELIZET M4 X 7.5 Screw 3 3 3
7 [20712035 ISR Cover 1 1 1
8 001028 0FURE41X1.8 O Ring 1 1 1
9 20736004 Prchizscsd Filter Element 1 1 1
10 21101010 SHHEL Tank 1 1 1
11 |206530009 I HEEET Joint Screw 5 5 5
12 20122033 Eay Washer 12 12 12
13 |207511013 FHEEREIRETMAx17.5 Screw 2 2 2
14 21121001 FESHE Upper screem 1 1 1
15 20736007 HEEL Joint 4 4 4
16 20729005 HERE 083 Clamp 4 4 4




17 12921003 HEFPIHE (p5x8) Tube 0.25m | 0.25m | 0.25m
18 207513008 RN AERESIZETMAx 16 Screw 2 2 2
19 12921003 P IHE (p5x8) Tube 0.20m | 0.20m | 0.20m
20 21111095 SHER Qil sight 1 1 1
21 20629003 pUESF=E3 Tubing clamps 1 1 1
22 207511011 FREEIESLIRET M4 x5 Screw 1 1 1
21,
—+—. {#;m#43(2)/Lubrication Mechanism(2)
#E8 (Number)
FS NO. LS &Z¥ PartName BHiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 2112100200 ITHERM Pipe 1 1 1
2 (207514001 A7 FTFR TR M4x4 Screw 2 2 2
3 121111004 GRE Rubber plug 2 2 2
4 2110101500 [ hERG Oil Scraper Rubber 1 1 1
5 21123001 SR Felt 1 1 1
6 21211001 IRGHE Joint 1 1 1
7 207511019 FHREEIESLIRET M4 X 7.5 Screw 1 1 1
8 20721011 SHED2x D4 Tube 0.29 0.29 0.29
9 [20622010 ErfHRTFiH ORI O Ring 1 1 1
11 |207514012 P ARSI M5 x5 Screw 1 1 1
12 20709015 P32 Rubber plug 1 1 1
14 [121226003 IR Pipe Assy. 1 1 1
16 |20521009 SEH Joint 2 2 2
17 20722008 ey Gasket 1 1 1
18 20701058 A Oil Reservoir 1 1 1
19 |20528014 ARG Washer 1 1 1
20 207513002 FHEBREIRET Screw 1 1 1
21 20628018 oy Washer 4 4 4
22 |207513009 A7 AERESLIBET M5 x 12 Screw 4 4 4




22,

—+=. HREBEHIZAB/H.R.Device

#& (Number)

FS NO. LRES &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 21212011 PR Cover 1 1 1
2 21323002 RIS Felt 1 1 0
3 21323003 _EEEIHES Felt 0 0 1
4 [21222002 FEEhES Cover 1 1 1
5 21211002 _EEHE Silicone Oil Reservoir 1 1 1
6 21212005 puEs 72 Thread Guide 1 1 0
7 21212006 porzzz2l Thread Guide 0 0 1
8 S04060 +FERSIZETM4x 10 Screw 1 1 1
9 2071101600 TEEHE Silicone Oil Reservoir 1 1 0
10 |20723009 S Oil Felt 1 1 1
1M |/ Bt Pin 1 1 1
12 |207511008 FHEEIESLIRET M4 x 12 Screw 2 2 0
13 20701027 Eaps Azl Needle Thread Lubricator 1 1 0
14 |20709014 RER Plug 1 1 1
15 20712041 Clamp 2 2 2
16 [40123013 Oil Wick 1 1 1
17 40121002 Tube 1 1 1
18 [20711017 Cover 1 1 1
19 20711016 TEEHE Silicone Oil Reservoir 1 1 1
20  |207530003 EEIZETMAx 12 Screw 1 1 1
21 |207511007 R SLEET M4 X 7.5 Screw 0 0 2
22 [20701038 FHELHNES Needle Thread Lubricator 0 0 1
23 |2070103000 TEEHREMA Silicone Oil Reservoir 0 0 1
24 |20612062 SHEMRETENE Washer 2 2 0




23,

—+=. &5R&4/Thread Stand

#& (Number)

FS NO. ARES &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 20131019 = Rod cap 1 1 1
2 121131009 L Upper thread column 1 1 1
3 21131009 SRR Thread spool tray bracket 2 2 2
4 21131011 SR Thread guide hook 2 2 2
5 201516006 SEINMER Thread guide hook nut 4 4 4
6 20131020 SEINZET Screw 4 4 4
7 20131018 BUE5Z7N Thread guide hook 3 4 5
8 201516004 L2353 Nut 4 4 4
9 21131010 S&EREER Clamp plate 1 1 1
10 20131021 [=23E) Screw 3 3 3
11 20131022 TEERIBET Screw 1 1 1
12 21131007 S Thread guide bar 1 1 1
13 21131013 S&EREER Thread guide joint 1 1 1
14 20131014 JOE57: Thread guide 0 1 0
15 21131014 E Bushing 1 1 1
16 N01030 EI2EFM5 Nut 2 2 2
17 [S04050 TFE AR M5 X 16 Screw 2 2 2
18 21131018 T Lower thread cloumn 1 1 1
19 20131006 RiTE Spool pin 3 4 5
20 21131015 KBENE Spool Cushion 3 4 5
21 20131010 P57 Spool tray cushing 3 4 5
22 21131016 5551 Spool tray 3 4 5
23 20128018 Based] Washer 3 4 5
24 120122049 [Edieetic] Plate dog link washer 2 2 2
25 121128003 TEHE Lower washer 2 2 2
26 201516005 TEEEIRE Nut 1 1 1
27 |121131007 ISR (RR) Thread spool tray bracket 2 2 2
28 NO1114 EiR5 Nut 3 4 5
29 20131050 PUES 7 Thread guide 1 0 0
30 20131036 puEs 7 Thread guide 0 0 1
31 2113101700 [5 72l Thread stand component 1 0 0
31 2113101800 HERYEH Thread stand component 0 1 0
31 2113101900 p5 72l Thread stand component 0 0 1
31 2113102700 [zl Thread stand component 0 0 1 (R"E)




24,

M., $ERERE/Part For Semi-Submerged Installation

#8 (Number)

FS NO. LRES &/¥ PartName B{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread

1 20131028 e ETEIRG Nut 4 4 4
2 20722018 FERRIEED Cushion Rubber 4 4 4
3 20711058 T2 oil pan 1 1 1
4 20712064 pred Rest Board 2 2 2
5 30122031 HERE Spring Washer 8 8 8
6 20131030 EE Washer 4 4 4
7 20131029 KEVE Spacer 8 8 8
8 20131027 TR AIRET Screw 4 4 4
9 2123100400 SERISHAM Waste Chute Assy. 1 1 1
10 |20131034 HERHERRRET Screw 7 7 7
11 21231005 HEEHERE Screw 1 1 1
12 [20131032 HERHE I Waste Chute 1 1 1
13 21231007 HephE o Waste Chute 1 1 1
14 |421S30004 L3 Screw 4 4 4
15 207513006 PI7AEIRESRET M4 x 9 Screw 4 4 4
16 20728006 Eay Spacer 4 4 4

25,

—1+H. ERASMH/Specific Parts

#E8 (Number)
FS NO. LRES &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread

1 2061604000 ERIRHE Presser Foot Assy. 0 0 1
2 20616042 TERNIERHSE Connection 0 0 1




3 [S01029 FHEEHESIBETM3.5%7.5 Screw 0 0 1
4 20616041 JEMZE Pin 0 0 1
5 101511006 STEHZETSM1/8 x44 Screw 0 0 1
6 20714051 FRENR Fabric Guard 0 0 1
7 20701054 TERIERNR Baseboard 0 0 1
8 20701055 INERIERR Baseboard 0 0 1
9 208520002 H Pin 0 0 3
10 20712052 JERI A Finger Guard 0 0 1
11 [20719053 IR Spring 0 0 1
12 |207S11020 FHEEESLIRET M3 x4 Screw 0 0 1
13 207520010 IHATIRET Screw 0 0 1
14 XXXXXXXX JERIEE Presser Foot Assy. 0 0 1
15 |207S11038 FREEIELIRET SM9/64""X40X7  [Screw 0 0 1
16 |20716063 ERIZE Rack 0 0 1
17 20716100 EBZE 10.1 0 0 1
18 207511034 FHERFELIRETSM3/32x56x2.3  [Screw 0 0 1
19 20716064 SHBNER Fabric Guard 0 0 1
20 20716061 JERERHR Baseboard 0 0 1
21 20716065 TERIERNR Baseboard 0 0 1
22 207520022 H Pin 0 0 1
23 207516011 1R Nut 0 0 1
24 207520021 FHEEIESLIZET SM1/8"X44X5 Screw 0 0 1
25 [20727011 ERRE Spring 0 0 1
26 20727012 JEMEER Spring 0 0 1
27 20716062 IINFEBED Baseboard 0 0 1
28 20716066 IINFERD Baseboard 0 0 1
29 20712026 ERMPE Finger Guard 0 0 1
30 20715057 JEMRER Spring 0 0 1
31 |207511009 FHEEESLIZETM3x4.5 Screw 0 0 1
32 12121601200 ERR Presser Foot Assy. 0 0 1
33 20716082 EBZE Screw 0 0 1
34 207511051 25T Screw 0 0 1
35 20716092 TERIREE Plate Spring 0 0 1
36 20716081 JERITC Presser Foot 0 0 1
37 207S30005 IHATIRET Pin 0 0 1
38 P01025 i Pin 0 0 1
39 20716079 ERIERAR Baseboard 0 0 1
40 207516012 R Nut 0 0 1
41 20716080 IINEBIERR Baseboard 0 0 1
42 20727014 SHES Spring 0 0 1
43 20727050 TEREEEE Spring 0 0 1

26,




—+75. EMS/Specific Parts

#& (Number)

FS NO. ARES f#  PartName FBHii® Description =% L a4
Part NO. three- | four- five-
thread | thread | thread

1 2111104900 EEREN Interconnecting device 1 1 1
2 207511007 +FREREESLIRET M4 x 7.5  |Screw 4 4 4
3 | $EETM3 x5 Screw 1 1 1
4 30130017 1745 Magnetic Iron 1 1 1
6 12134700100 BUCREBRL electromagnet assembly 1 1 1
7  |207S11026 IRETM6x16 Screw 2 2 2
8 S04060 +FERZETM4x 10 Screw 1 1 1
9 20726201 5 Pin 1 1 1
10 S01027 FHEERELIZET M3 %6 Screw 2 2 2
11 |2113003200 EREH Cloth plate assembly 1 1 1
12 |2111208200 BILL IR Cutter Assembly 1 1 1
13 |S05048 WAEBERESLIRETM4x10  Screw 1 1 1
14 12111104100 REEREM Operation Panel 1 1 1
15 |W02004 SHESHE 6 Washer 2 2 2
16 S05232 BRETM6X12 Screw 2 2 2
17 20704050 i) Crank 1 1 1
18 21112067 JEEERE The fixed seat 1 1 1
19 101511011 HEMRTENIEIIRET SM11/64x40%9.5 [Screw 2 2 2
20 [21112083 AERHER Gear plate 1 1 1
21 21119007 BrhsitkET] Constant seat 1 1 1
22 121112043 FHRHR Gear plate 1 1 1
23 20709106 TITIEER Bracket 1 1 1
24 |S01034 FHEERELIRET M3 %5.7 Screw 2 2 2
25 20629007 £ Circlip 1 1 1
26 20702070 apaL: Knife shaft 1 1 1
27 20719003 SIEEs 7] The knife 1 1 1
28 20727020 s Spring 1 1 1
30 21130305 EERIVES Back emission 1 1 1
31 20612062 THENBSTHRE Washer 1 1 1
32 207511007 +FREREESLIRETMAx 7.5  |Screw 1 1 1
33 21111008 HEREER Bracket 1 1 1
34 (21101205 FERVERER Magnetic Iron 1 1 1
35 S02007 FHETISIRET M3 x 5.4 Screw 3 3 3
36 |207511007 +EREIESLIBET MAx 7.5 |Screw 2 2 2
37 (21130307 BERETFX Cloth plate assembly 1 1 1
38 [121112017 BEEREFRIE Bracket 1 1 1
39 20701206 70 EERS AR Bracket 1 1 1
40 20629003 TkESE Tubing clamps 3 3 3
41 |12912327 EBEEESX Tubing clamps 2 2 2
42 (21130302 REREE Receiver Attachmnet(back) 1 1 1
43 121112014 RS Bracket 1 1 1
44 21130301 RiEEEE Receiver Attachmnet(front) 1 1 1
45 S01002 FHEERESLIRET M4 x6.5 Screw 1 1 1
46 |207S13009 FNABEFSIEETMS5x 12 [Screw 2 2 2
47 |136513001 A7 BERSZETM5x35  [Screw 2 2 2
48 |20128021 W12 Washer 4 4 4
49 121112054 FEERENR Tubing clamps 1 1 1
51 403511051 SEEEELIZETM4x6 Screw 1 1 1
52 121128007 | Washer 1 1 1
54 20722016 SRR Cushion 1 1 1
55 207511011 FHEERESLIRET M4 X5 Screw 1 1 1
56 |121112006 E&R Tubing clamps 1 1 1
57 S02007 FHESLI25T M3 % 5.4 Screw 1 1 1
58 (21130304 4oLk SLR N 28 emission 1 1 1
59 12111102300 RN SELR{E Induction machine assy 1 1 1
60 12111206200 TRIXTIRSR R Baffle assembly of suction and knife 1 1 1




27,

—tt. EEBHERRS/ A

ies

#8 (Number)

FS NO. ARES &/¥ PartName F{HER Description =% R a%

Part NO. three- | four- five-

thread | thread | thread
1 20131044 BRI/ AIE227] (1.5mm) [Hexagonal wrench/1.5mm 1 1 1
2 10131004 824277 (/N) Screwdriver (S) 1 1 1
3 121131002 |$ﬂ,§k$ Machine head cover 1 1 1
4 20731047 R27] (K) screw driver (L) 1 1 1
5 120111006 SIS (600ml)(22#) Qil Bag 1 1 1
6 20131048 INHEE (RBE) Qil container 1 1 1
7 20131039 = Tundish 1 1 1
8 20131051 {BEF(JACK) Tweezers 1 1 1
9 20131043 JK795-1908#%F (8mm) |Wrench/8mm 1 1 1
10 (20131046 ANFBIRE (2mm) Hexagonal wrench/2mm 1 1 1
11 30131012 R7SBIRFE (3mm) Hexagonal wrench/4mm 1 1 1
12 20131047 WABIRE (4mm) Hexagonal wrench/5mm 1 1 1
13 20131056 R7SBIRFE (5mm) Hexagonal wrench/6mm 1 1 1
14 |20730330 EiEES Controller 1 1 1
15 20730335 I Pull rod 1 1 1
17 |20131054 JK795-191 9B R EE Chain 1 1 1
18 [20131052 %4 Needle threader 0 0 1
19 [20131062 [inscepss Plastic machine head bag 1 1 1
20  |s10005 5] Screw 4 4 4
21 |wmEmeaE (st Needle 4 4 2

28,




—+/\. #1528k /machine stand table assy

#E (Number)

K2 No. LS &R PartName B4R Description =% mg% A%
Part NO. three- four- five-
thread | thread | thread
1 13832113 THSH Drawer slider 2 2 2
2 $18002 BRET Screw 6 6 6
3 13832114 FHE Plastic drawer 1 1 1
4 (1383211500 N EHE Upper stand (left) 1 1 1
5 $15001 M8*1 11 BIR St Bolt washer assembly M8*11 12 12 12
6 (1383211200 HETHE Lower stand (left) 1 1 1
7 13832104 HWEREEE Rubber cover 4 4 4
8 10132016 SRR Stand height adjusting base 4 4 4
9 13832105 BIEREE (K) Large pedal pad cushion 1 1 1
10 (13832110 BERIEREE (K) Large pedal bracket 1 1 1
11 13832106 BIEEIR (K) Large pedal pad 1 1 1
12 |L02075 M8x 1612t BASH Bolt washer assembly M6*11 2 2 2
13 [1383210700 EREEY Pedal bracket 4 4 4
14 |13832108 BRI Lower bar 1 1 1
15 [13832116 AR EREER Bolt plate 2 2 2
16 21232001 BIEER (/M) Small pedal 1 1 1
17 [20112126 BtRERE ()N Small pedal bracket 1 1 1
18 NO1010 IR Nut 4 4 4
19 1383210300 MBETHE Lower stand(right) 1 1 1
20 13832111 HIZBERIR Front bar 1 1 1
21 |1383210100 R ETE Upper stand (right) 1 1 1
22 S18001 25T Screw 6 6 6
23 |XXXXXXXX =01 Table 1 1 1
24 [XXXXXXXX pSEES Transmission 1 1 1
25 2011111300 HIATAR Motor connecting rod 1 1 1
26 12013105400 SRR Pedal chain components 1 1 1
27 13832102 HZEEENR Bolt plate 2 2 2
28 13832129 ERIPE Table cover 4 4 4
29,

=th. BEHICSMO4ERERE/Specific Parts

#E8 (Number)
5 ARBS E:2Y R Fik A&
NO. Part NO. PartName Description five- six-
thread | thread
1 20713055 HheRZR Thread Takeup 1 1
2 20713056 ISR Tension Guide 1 0
3 20713017 pUES Thread Guide 0 1
4 20117014 19##1§H Needle 2 3
5 121134001 HESS Needle Holder 1 0
21134001 2k (73%%) Needle Holder 0 1
6 21213010 juE57 Thread Guide 1 1
7 20708023 HE Spacer 1 1
8 20713053 juEs7 Thread Guide 1 1
9 [21127006 JEFEE (B8 Spring 1 1
10  |20719053 JERIHE Spring 1 1




11 20712052 BRI R Finger Guard 1 1
12 207520010 HHAIRETM3 x 3.5 Screw 1 1
13 [2061604100 [ERVE (REER Presser Foot Assy 1 0

2111600500 FERMR (738) Presser Foot Assy 0 1
14 207511020 FHBERESLIRET Screw 1 1
15 2071405600 FiBH Main Feed Dog Complete 1 1
16 20704023 iR (M) Crank 1 1
17 [2070402100 EEHBTEN Upper Looper Holder Assy 1 1
18 (21102026 FRAm (POLIE R ) (RS %) Crankshaft 1 1
19 [121115003 EHR(GEERD Needle Plate 1 0

21115035 R (75ER) Needle Plate 0 1
20 [20717060 HEESE (B8 Double Chainstith Looper 1 1
21 121119001 T (HELERD) Lower Knife 1 1
22 |20619009 LTI(EHD Upper Knife 1 1
23 121213001 AT (RZER) Thread Takeup 1 0

121113003 HRERAT (72%) Thread Takeup 0 1
24 120701052 TR Lower Knife Holder 1 1
25 [12111300200 juEs3 Thread Guide 0 1
26 21113014 TS 2(758%) Thread Guide 0 1
27 |201S16003 L= Stopper 0 1
28 206511005 BRETSM11/64X40X7.3 Screw 0 1
29  [21113015 IFEIR (k) Thread Guide 0 1
30 21311161 kikhH Tension Disc 0 2
31 2111300800 LREAMN (ER) Tension Spring Assembly 0 1
32 (21113012 TERERIMR (735K) Clamp mounting plate 0 1
33 [21213001 I8 (7\k) Thread Guide 0 1
34 121101002 LTI Upper Knife Clamp 0 1
35 21113013 SR 1(75%) Thread Guide 0 1

30,

=+. 6ZEMHEYE/Six-thread Specific Parts

#E (Number)

RS LIS &R PartName SR Description L] h% i
NO. Part NO. four- five- six-
thread | thread [ thread
1 21115211 R (73%k) Needle Plate / /
2 12121601300 ERPEA (7553 % 2) Presser Foot Assy / / 1
3 (21213014 HRERAT (7%%) Thread Takeup / / 1
4 (21311161 LR (EH) Tension Disc / / 2
5 2071401700 FiEEH Main Feed Dog Complete / / 1
6 20719057 2k (73%%) Needle Holder Assembly / / 1
7 12111300200 JUE5S Thread Guide / / 1
8 201516003 NO3IREG Nut / / 2
9 (2111300800 LeRRAMN (ER) Tension Spring Assembly / / 1
10 21113013 TR 1(75%) Thread Guide / / 1
11 21113014 S5 2(755%) Thread Guide / / 1
12 (21113012 REEELFER (735k) Clamp Mounting Plate / / 1
13 |206511005 125TSM11/64x40x7.3 Screw / / 1
14 (20117012 DCX27#11#15t Needle / / 7




15 [21213001 35 (7&k) Thread Guide / / 1

16 21113015 poEsZdvavsI) Thread Guide / / 1

17 |2113102700 SRBELAM (7NE) Thread Stand Component / / 1
31,

=+—. CSEIEEERERMYE/ Specific Parts

#E (Number)

S NO. ::?{:f &#R PartName TR Description =5 il Eﬁ
. three- four- five-
thread | thread | thread
1 2111104900 EBE SRt Interconnecting device / 1 /
2 12111201300 BEBIgTEMH (F5N) Cutter Assembly / 1 /
3 21102026 P4 (POLAERT I ) (1B ) Crankshaft / 1 /
4 |W02017 IRRZREEE 10 Spring Washer / 1 /
5 |20703060 HEA Spacer / 1 /
6 20728010 ERHE Washer / 1 /
7 21145012 SEsl Joint / 2 /
8 21145005 AT A SEL Two-way cylinder with loose thread / 1 /
9  |21104009 M4 Joint / 1 /
10 [N09002 FES B/ AIEEIEE M4 [Nut / 2 /
1 211520003 FAERAMATIRET Screw / 1 /
12 21112048 THALRAR Slack wire / 1 /
13 (21112047 AR Top loose wyre / 1 /
14 21128005 P Washer / 2 /
15 [21127015 g Spring ! 1 !
16 21128004 ptes] Washer / 1 /
17 2071600200 TERpR Presser Foot Assy / 1 /
18 12111500100 SHRIE(F (SEBK) Needle Plate / 1 /
19 20722024 IEER(SHBK) Cushion Rubber / 2 /
20 121109004 EHRER (F1) (BK) Bracket / 1 /
21 21129001 THERE Ring / 2 /
22 (20717006 TEEUK) Lower Looper / 1 /
23 20717002 PE(E) Needle Guard / 1 /
24 2071407800 ERS R (S5NBK) Main Feed Dog Complete / 1 /
25 20712118 TTIEERTEMHR (SE0BK) Latch / 1 /
26 |20712141 iR (SBK) Plate / 1 /
27 20701132 TTIZR(S3hBK) Lower Knife Holder / 1 /
28 20728018 HE Washer / 1 /
29 2070403500 BRI DLCER) Upper Looper Holder Assy / 1 /
30 20717050 5 Upper Looper / 1 /
31 2111104100 IREEIRZA (BK) Operation Panel / 1 /
32 [21130031 BAE— RS (T19)(BK)  |Controller / 1 /
33 (21145011 REETIR Flow control valve / 1 /
34 121145013 PoEEEASE Trachea / 1 /
35 121145014 P8P SE Trachea / 1 /
36 20730043 BHER4RE Vacuum generator / 1 /
37 121145016 HEes Silencer / 1 /




38 30112235 SERTER Air pressure gauge mounting plate / 1 /
39 20730329 ISR Valve / 1 /
40 301510150 12ETE Screw / 1 /
41 121145012 |%mﬂ(msm<) Solenoid Valve / 1 /
Coip R BHR
G 175 i [ERIALL s et
MACHINE Ll PRESSER UPPER LOWER CHAINSTITCH NEEDLE
TYPE/SPEC NG SW PLATE FOOT ASS LOOPER LOOPER LOOPER
C5-02 X 250 5 5 121115005 2071407400 12121601500 24 DCX 27414
C5-3-02/233 — 4 21115203 2071400100 2071608600 20717004 20717006 — 20734001 DCX27#11
C5-3-32R2/223 1.5 21115209 “ ::Hgg; 12121600600 20717004 20717006 20734001 DCX 2749
C5-4-M03/333/H/M 2 4 21115021 2071400100 2071609400 20717050 20717006 20734002 DCX27#11
C5-4-M03/333 2 4 21115021 2071400100 2071609400 20717004 20717006 — 20734002 DCX27#11
C5-4-83/323/BK 2 4 12111500100 2071407800 12121605400 20717050 20717006 — 20734002 DCX27#11
C5-4-M03/333/AD 2 1-6 121115012 2071400100 2071609400 20717050 20717006 — 20734002 DCX27#11
C5-4-M03/333/KD 2 4 21315201 2071400100 2111600100 20717004 20717006 — 20734002 DCX 27411
C5-5-03/233 5 5 21115205 12111402100 12121601000 20717004 20717006 20712047 20734004 DCX 27#14
C5-5-03/333 3 4 21115204 12111402000 12121600900 20717004 20717006 20712047 20734003 DCX 27#14
03/333/KD 3 4 20715204 12111402000 12121600900 20717004 20717006 2047 20734003 DCX27#14
-04/224 5 5 121115018 12111401200 12121601000 20717050 20717006 20734004 DCX27#14
04/435 5 6 21115206 2071405200 12121601100 20717050 20717006 20719056 DCX27#19
C5-5-M04/435 5 6 121115003 2071405600 2061604100 20717004 20717006 121134001 DCX 27#19
C5-6-03/333 3X2 4 21115211 12111402100 12121601300 20717004 20717006 20712047 20719057 DCX27#11
C5-6-M04/435 5X2.5 3.5 121115002 2071405600 2111600500 20717004 20717006 20717060 21134001 DCX 27819
)
G 175 ek LR
L7 F7
GAUGE it [ 5 i i
T’Cﬁggl;\‘; NG sw UPPER LOVER OVERLOCK LE GUARO CHAINSTITCH
KINIFE KINIFE FRONT REAR FRONT REAR
C5-02 X 250 5 5 20719007 21317002 20717025 20717026 20712045 20701032
C5-3-02/233 — 4 20719007 21317002 — 20717002 20717001 —
C5 32R2/223 — 1.5 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333/H/M 2 4 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333 2 4 20719007 21317002 — 20717002 20717001 —
C5-4-83/323/BK 2 4 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333/AD 2 1-6 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333/KD 2 4 20719007 21317002 — 20717002 20717001 —
C5-5-03/233 5 5 20719007 21317002 20717008 20717002 20712045 20701032
3 4 20719007 21317002 20717008 20717002 20712045 20701032
C5-5-03/333/KD 3 4 20719007 21317002 20717008 20717002 20712045 20701032
C5-5-04/224 5 5 20719007 21317002 20717008 20717002 20712045 20701032
C5-5-A04/435 5 6 20719050 121119001 20717008 20717002 20712045 20701032
C5-5-M04/435 5 6 20619009 121119001 20717008 20717002 20712045 20701032
C5-6-03/333 3X2 4 20719007 21317002 20717008 20717002 20712045 20701032
C5-6-M04/435 3.5 20619009 121119001 20717008 20717002 20712045 20701032




ARREBRBBRLE

ST

LHHEBERSL
AT Hubk (Address of Company) :
PR A e M T X = 4RI AR B 10085
NO.1008, DONGHAI AVENUE EAST, JIAOJIANG DISTRICT, TAIZHOU CITY, ZHEJIANG
343 (ZIP Code) : 318000

|| 845 1% (Domestic Trade Department) :
i (TEL) : 0086-0576-88177788 88177789

L FL(FAX) : 0086-0576-88177758

[ 5{3f (International Trade Department) :
Wi (TEL) : 0086-0576-88177782 88177774
A& L (FAX) : 0086-0576-88177787

G RS S . 400-8876858

i
BORHOAT L, WA STl LA it -

You will be not informed if the file has been revised.

://www.chinajack.com

Please set sample as standard.
20214E 123


http://www.chinajack.com/

